

TEST REPORT

DATE:11-22-2024

Page 1 of 1

TEST NUMBER:0312725

CLIENT	Go Green
--------	----------

TEST METHOD CONDUCTED	ASTM D1335 Standard Test Method for Tuft Bind of Pile Yarn Floor Coverings
-----------------------	----------------------------------------------------------------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	HM65S
ROLL NUMBER	G39151A
CONSTRUCTION	Turf
REFERENCE	PO #18213

GENERAL PRINCIPLE

This test method is designed to measure the force required to pull a tuft completely out of a pile floor covering. It is applicable to both cut and looped pile construction. In the event the material contains both cut and loop, only the loop pile is tested.

TEST RESULTS

18.8	18.1	14.7	15.5	17.2
17.9	16.9	17.1	17.0	16.9
17.4	15.3	16.3	16.3	16.1

AVERAGE TUFT BIND	16.8 Lbs.
--------------------------	-----------

APPROVED BY: 



This facility is accredited by the National Voluntary Laboratory Accreditation Program for the specific scope of accreditation under Lab Code 100297. This accreditation does not constitute an endorsement, certification, or approval by NIST or any agency of the United States Government for the product tested. This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.



PJLA
Testing
Accreditation #93341